
STATE OF CALlFORNlAENVlRONMEKTAL PROTECTION AGENCY PETE WILSON. Govern 

tc"ALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
',Js ANGELES REGION 

101 CENTRE PLAZA D R M  
MONTEREY PARK, CA 81754-2156 
(21 3) 266-7500 
FAX: (213) 2667600 

June 18, 1996 

Mardi Vardel & Kelly Vandegriff 
Santa Monica Number Seven Associates, L.P. 
11 777 San Vicente Blvd. #702 
Los Angeles, CA 90404 

Craig Perkins 
Director of Environmental and Public Works Management Department 
The City of Santa Monica 
1685 Main Street, P.O. Box 2200 
Santa Monica, CA 90407-2200 

WATER RECLAMATION REQUIREMENTS FOR SANTA MONICA NUMBER SEVEN 
- 
I 

ASSOCIATES, L.P. AND THE CITY OF SANTA MONICA (SONY MUSIC CAMPUS 
WASTEWATER TREATMENT PLANT), 2100 COLORADO BLVD., SANTA MONICA, 
CALIFORNIA, (File No. 95-105) 

I 

-, Our letter dated May 10, 1996, transmitted tentative Waste Discharge Requirementswater 
, ' Reclamation Requirements for your discharge of treated domestic and commercial wastewater. 

Pursuant to Division 7 of the California Water Code, this Regional Board at a public meeting held 
on June 10, 1996, reviewed the tentative requirements, considered all factors in the case, and 
adopted Order No. 96-038 (copy attached) relative to this waste discharge. 

PIQkx! BkLNSL Q E k J h  Monitorina & Reportinq 
Proaram - No, 

Santa Monica Number Seven 95-1 05 96-038 7677 
Associates, L.P. and the City of 
Santa Monica 
(Sony Music Campus Wastewater 

Treatment Plant) 

The "Monitoring and Reporting Program" requires you to implement the monitoring program on 
the effective date of the Order. Your first monitoring report under this Program is due by October 
30,1996. All monitoring reports should be sent to the Regional Board, PTTN: Technical Support 
m. 
Please reference all technical and monitoring reports to our Compliance File No. Cl-7677. We 
would appreciate if you would not combine other reports, such as progress or technical reports, 
with your monitoring reports but would submit each type of report as a separate document. 



Mardi Vardel & Kelly Vandegriff 
Craig Perkins 

' June 18, 1996 
Page 2 

Standard Provisions (revised November 7, 1990), which are part of these'requirements, are 
enclosed f0.r the addressee only. However, these are on file in our office, and a copy will be sent 
to you upon request. 

Please call Deborah Boadway'at (213) 266-7565 should you have questions or comments. 

HUBERT H. KANG - 1  

I 
Enclosures 

I ' I 
cc: John Youngerrnan, State Water Resources Control Board, Division of Water Quality 

Jorge Leon, State Water Resources Control Board, Office of Chief Counsel 
Department of Water Resources, Southern District 
Department of Fish and Game, Region 5 
Gary Yamamoto, California Department of Health Services, Drinking Water Field 

Operations Branch 

I 
Michael Kiado, Environmental Management Branch, State Department of Health Services 
South Coast Air Quality Management District 
Jack Petralia, Department of Environmental Health, Los Angeles County Department of 

Health Services 
Los Angeles County, Department of Regional Planning 
Carl Sjoberg, Department of Public Works, Waste Management Division, County of Los 

Angeles 



STATE OF CALIFORNIA 

CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
LOS ANGELES REGION 

ORDER NO. 96-038 

WATER RECLAMATION REQUIREMENTS 
FOR 

SANTA MONICA NUMBER SEVEN ASSOCIATES, L.P. 
AND THE CITY OF SANTA MONICA 

(Sony Music Campus) 
(File No. $35-105) 

I 
The California Regional Water Quality Control Board, Los Angeles Region finds: 

1. Santa Monica Number Seven Associates, L.P., owns Sony Music Campus, located at 2100 
Colorado Boulevard, Santa M~nica, California, and has filed a report of Water Reclamation i 

- 

to reclaim treated domestic wastewater from a currently-operating package IertlaG.. 
wastewater treatment plant (Plant) on the Sony Music Campus (Figure 1). The ~ i i $  of 
Santa Monica is responsible for operation of the Plant and compliance with these . I 

requirements. (hereinafter collectively called Reclaimer) 1 

I 

2. The Reclaimer provides an effluent from the Plant that complies with all Title 22 water 
Reclamation Requirements. The treated wastewater is currently discharged to the 
community sewer system which is connected to the City of Los Angeles Hyperion 
Wastewater Treatment Plant. 

3. The Reclaimer treats domestic wastewater generated from the building and proposes to 
reclaim the treated wastewater for landscape irrigation on the Sony Music cabpus property. 

. .  - 

4. The Plant has a design capacity of 10,000 gallons per day (gpd) and services up to 750 
occupants in the Sony Music Campus. The Plant does not- ieceive wastes from any 
restaurants in the Sony Music Campus. " 

5. The treatment process consists of flow equalization, pririiary sedimentation, two stage 
secondary treatment for denitrifi-cation and aerobic digestion, ultrafiltration, activated carbon 
filtration, ultraviolet disinfection, and chlorination. kjlaste sludge is discharged to the 
sanitary sewer and treated at the City of Los Angsles Hyperion Wastewater Treatment 

- .  
Plant. - .  . . r. 

. .- 
6. In emergencies,- untreated-.~aste&batei is stored in a 30,000-gallon sump. There is also 

access for tanker trucks to hook direcily into this sump in order to pump out sewage andlor 
excess waste sludge. 

May 7, 1996 



Sony Music Campus 
Wastewater Treatment Plant 
Order No. 96-034 

File No. 95-105 

7. Reclaimed water that is not immediately reused will be stored in an epoxy-coated concrete 
irrigation storage tank with a capacity of 10,000 gallons. 

8. The domestic water purveyor is the City of Santa Monica which uses both imported water 
from the Metropolitan Water District and local groundwater. 

9. The Plant and landscape irrigation areas are located at an approximate latitude of 34" 1' 
20" and longitude of 118" 28' 45", and overlie the Santa Monica Basin within the Coastal 
Plain Groundwater Basin of Los Angeles County in the Los Angeles River Basin. 

10. The beneficial uses of groundwater in the Coastal Plain Groundwater Basin of Los Angeles 
County are municipal and domestic supply, industrial service and process supply, and 
agricultural supply. 

11. The Regional Board adopted a revised Water Quality Control Plan for the Los Angeles 
Region on June 13, 1994. The Plan contains beneficial uses and water quality objectives 
for the groundwater of the Coastal Plain Groundwater Basin of Los Angeles County. The 
requirements contained in this Order, as they are met, will be in conformance with the goals 
and objectives of the Water Quality Control Plan. 

12. Section 13523 of the California Water Code provides that a Regional Board, after consulting 
with and receiving the recommendations of the State Department of Health Services and 
after any necessary hearing, shall, if it determines such action to be necessary to protect 
the public health, safety, or welfare, prescribe Water Reclamation Requirements for water 
which is used or proposed to be used as reclaimed water. 

Section 13523 further provides that such requirements shall include, or be in conformance 
with, the statewide reclamation criteria. 

13. The Regional Board has consulted with the State Department of Health Services (SDHS) 
regarding the proposed reclamation of tertiary-treated wastewater and has incorporated the 
SDHS findings and recommendations. 

14. The use of reclaimed water for recreational impoundments or for landscape irrigation could 
affect the public health, safety, or welfare; requirements for such use are therefore 
necessary in accordance with Section 13523 of the California Water Code. 

15. The City of Santa Monica (City) prepared on December 20, 1989, a'final supplemental 
environmental impact report on Water Gardens as a master environmental impact report 
on an essentially similar water reclamation system in accordance with the California 
Environmental Quality Act (Public Resources Code Section 21000, et seq.). The City has 
altered the project by (1) requiring an on-site wastewater treatment and reclamation system 
to treat domestic and commercial wastewater produced from the ofice complex, and (2) 
requiring on-site reuse of treated wastewater for landscape irrigation. The City's intent in 

2 



Sony Music Campus 
r-\, Wastewater Treatment Plant 
- ,J Order No. 96-038 

File No. 95-105 

imposing such conditions was to recognize and reverse the trend of overloading existing 
regional treatment facilities and to emphasize conservation of water resources. 

The Regional Board has notified the Reclaimer and interested agencies and person9 of its intent 
to issue Water Reclamation Requirements for this discharge, and has provided them with an 
opportunity to submit their written views and recommendations. 

The Regional Board, in'a public meeting, heard and considered all comments pertaining to the 
discharge and to the requirements. 

IT IS HEREBY ORDERED that the Reclaimer shall comply with the following: 

A. EFFLUENT LIMITATIONS 

1. Reclaimed water shall be limited to treated domestic wastewater only. No restaurant 
wastes or water softener wastes shall be discharged to the Plant. 

2. Reclaimed water shall 'not contain constituents in excess of the following limits: 
Maximum 
Effluent 

Constituent Units Limitation 
Total dissolved solids mg/L 1,000 

i Sulfate mg/L 250 
Chloride mg/L 200 
Boron mg/L 0.5 
Nitrate-N plus nitrite-N plus ammonia-N mg/L 10 
Oil and grease mg/L 10 
Suspended solids mg/L 30 
Total organic carbon mg/L 20 
BOD, 20°C mg/L 30 

3. The pH of reclaimed water shall at all times be within the range 6.5 to 8.5 pH 
units. 

4. Reclaimed water shall not contain heavy metals, arsenic, or cyanide in 
concentrations exceeding the limits contained in the current California Drinking 
Water Standards. 

5. Any wastes that do not meet the foregoing limitations shall be held in impervious 
containers and discharged at a legal point of disposal. 



Sony Music Campus 
Wastewater Treatment Plant ' Order No. 96-038 

File No. 95-105 

B. SPECIFICATIONS FOR USE OF RECLAIMED WATER 

1. Reclaimed water used for unrestricted landscape irrigation shall be at all times an 
adequately oxidized, filtered and disinfected wastewater. 

Oxidized wastewater means wastewater in which the organic matter has been 
stabilized, is nonputrescible, and contains dissolved oxygen. For the purpose of 
these requirements, an oxidized wastewater shall be equivalent to secondary 
effluent with the following characteristics: 

(a) a biochemical oxygen demand (BOD,20°C) value of less than 30 mg/L; 
(b) a suspended solids (SS) content of less than 30 mg/L; and 
(c) a total organic carbon (TOC) value of less than 20 mg/L. 

Filtered wastewater means an oxidized, coagulated, clarified wastewater which has 
been passed through natural undisturbed soils or filter media, such as sand or 
diatomaceous earth (or an alternative treatment process that has been approved 
by the State Department of Health Services), so that the turbidity as determined 
by an approved laboratory method does not exceed an average operating turbidity 
of 2 turbidity units, and does not exceed 5 turbidity units more than 5 percent of 
the time during any 24-hour period. 

The wastewater shall be considered adequately disinfected if the 7-day median 
number of coliform organisms in the effluent does not exceed 2.2 per 100 
milliliters, as determined from the bacteriological results of the last 7-days for 
which analyses have been completed, and the number of coliform organisms does 
not exceed 23 per 100 milliliters in more than one sample in any 30-day period. 

2. Reclaimed water shall not be directly used for purposes other than those defined 
above until requirements for these uses have been established by this Regional 
Board, in accordance with Section 13523 of the California Water Code, unless the 
Regional Board finds that the above cited standards are applicable to these uses. 